
Parts Manual
E17/E20 Floor Scrubber
Brush Drive



• Stop on level surface.
• Disconnect the power to the machine by pulling the red Battery Connector located under the recovery tank near the batteries.
• Avoid moving parts. Do not wear loose jackets, shirts, or sleeves when working on machine.
• Avoid contact with battery acid. Battery acid can cause burns. When working on or around batteries, wear protective clothing and

safety glasses. Remove metal jewelry. Do not lay tools or metal objects on top of batteries.
• Do not clean machine with a pressure washer.
• Authorized personnel must perform repairs and maintenance. Use Minuteman supplied replacement parts.

For Safety When Servicing or Maintaining Machine

Parts Manual - E17/E20 Floor Scrubber - Brush Drive

Model E17/E20

Model No. E17BD / E17BDCE / E17BDQP / E17BDQPCE
E17BDQPG / E17BDQPGCE
E20BD / E20BDCE / E20BDQP / E20BDQPCE
E20BDQPG / E20BDQPGCE

E20
32 amps

105Ah @20 hr
95Ah @20 hr

69 dBA
20 in (51 cm)
33 in (84 cm)

 15,000 ft2 /hr ( 1,394 m2)
1.7 mph (2.7 km per hr)
3 mph (4.8 km per hr)

 24 volts
 65 cfm (110 m3/hr)

 45 inches ( 112mbar)
.60 HP (450 W)

Disc
3/4 HP (560W)

1
180 RPM

Coming Soon
12 Gal (45 liters)
13 Gal (49 liters)

2%
313 lbs (142 kg)
203lbs (92 kg)

47.4 x 21.3 x 42.3 (120.4 x 54.1 107.4 cm)

E17
32 amps

105Ah @20 hr
95Ah @20 hr

69 dBA
17 in (43 cm)
33 in (84 cm)

12,750 ft2 /hr ( 1,185 m2)
1.7 mph (2.7 km per hr)
3 mph (4.8 km per hr)

 24 volts
65 cfm (110 m3/hr)

 45 inches ( 112mbar)
.60 HP (450 W)

Disc
3/4 HP (560W)

1
180 RPM 

Coming Soon
12Gal (45 liters)
13 Gal (49 liters)

2%
306 lbs (139 kg)
196 lbs (89 kg)

44.4 x 18.8 x 42.3 (112.8 x 47.8 x 107.4 cm)

Current (Max)
Battery Capacity (Lead Acid)
Battery Capacity (Gel)
Sound Level
Cleaning path width
Squeegee width
Theoretical productivity (Brush Drive)
Working speed (Brush Drive)
Transport speed
Rated voltage
Vacuum flow
Vacuum waterlift
Vacuum power
Brush type
Brush motor(s) power
Number of brushes
Brush RPM
Aqua-Stop equipped
Solution capacity
Recovery capacity
Working Grade
Weight with batteries
Weight without batteries
Dimensions (LxWxH)

Technical Specifications



Parts Manual - E17/E20 Floor Scrubber - Brush Drive



Parts Manual - E17/E20 Floor Scrubber - Brush Drive

Table of Contents

E17 Main Assembly ......................................................................................................................... 1
E17 Main Assembly BOM ............................................................................................................... 2
E20 Main Assembly ......................................................................................................................... 3
E20 Main Assembly BOM ............................................................................................................... 4
Brush Drive Base Assembly ............................................................................................................ 5
Brush Drive Base Assembly BOM ................................................................................................... 6
E17/20 Base Assembly ................................................................................................................... 7
Chassis Assembly ........................................................................................................................... 8
Chassis Assembly BOM .................................................................................................................. 9
Solution Valve Assembly ............................................................................................................... 10
Solution Tank Assembly ................................................................................................................ 11
Lift Pedal Stop Assembly ............................................................................................................... 12
Recovery Tank Assembly .............................................................................................................. 13
Recovery Tank Assembly BOM ..................................................................................................... 14
Handle Assembly .......................................................................................................................... 15
Battery Tray Assembly .................................................................................................................. 16
Electrical Box Assembly ................................................................................................................ 17
Electrical Box Assembly BOM ....................................................................................................... 18
Electrical Box Cover Assembly...................................................................................................... 19
Vac Motor Assembly ...................................................................................................................... 20
17” Brush Deck Assembly ............................................................................................................. 21
17” Brush Deck Assembly BOM .................................................................................................... 22
20” Brush Deck Assembly ............................................................................................................. 23
20” Brush Deck Assembly BOM .................................................................................................... 24
E17/20 Brush Hub Assembly......................................................................................................... 25
E17 Rear Squeegee Assembly ..................................................................................................... 26
E20 Rear Squeegee Assembly ..................................................................................................... 27
E17 Squeegee Mechanism Assembly ........................................................................................... 28
E20 Squeegee Mechanism Assembly ........................................................................................... 29
Wiring Diagrams............................................................................................................................ 30



Page 1Parts Manual - E17/E20 Floor Scrubber - Brush Drive

E17 Main Assembly



Page 2Parts Manual - E17/E20 Floor Scrubber - Brush Drive

E17 Main Assembly BOM

ITEM PART NO. REQ'D DESCRIPTION
1 172010 1 HOSE, CLEAR VAC W/ 45 CUFF
2 172018 1 SOLUTION TANK LID ASSY
3 172090 1 BRUSH DECK ASSY 17"
4 172117-2 1 17" PAD DRIVER
5 172159 1 FILTER, FILL PORT, ES1720
6 172170 1 BD SQUEEGEE LIFT MECH ASSY
7 210080 1 SQUEEGE ASY COMP 20" STR
8 711118 1 SCR-ST-A 10 X .75 SS
9 711374 4 NUT-NYLOC 5/16-18

10 711523 3 WSR-WAVE .37X .68 X .08
11 711569 1 WSR-FLT .390 X .880 X .062 NYL
12 711575 3 WSR-FLT .31x.75x..06ST
13 712081 3 SHOULDER BLT 5/16-18 X 3/8 X .75
14 712143 1 BLT-SHLD 3/8 X 2.0, 5/16-18
15 712301 3 WSR-FLAT .37 X .87 X .06
16 715917 2 DECAL, E17
17 740164-1 1 JUMPER CABLE ASSY, RED 4G 12"
18 747649 1 CABLE ASSY, BATTERY E17
19 956712 2 BATTERY, 12V 105 AH

19G 956100 2 GEL BATTERY 12V 100AH
20 172001BD-120 1 E17 BRUSH DRV BASE ASSY-120V CHARGER

20CE 172001BD-230 1 BRUSH DRV BASE ASSY-230V CHARGER
21 715914W 1 DECAL, MINUTEMAN W/SWOOSHES, WHITE
22 172008 1 SOLUTION TANK LID
23 172123 1 CHAIN, BEADED SS W/ EYELETS
24 712145 1 SCR-MC 6-32 X .37 PPH SS

BILL OF MATERIAL

ITEM PART NO. DESCRIPTION
4.1 172117-1 BRUSH, 17" NYLON
4.2 172117-3 BRUSH, 17" NYLO GRIT
4.3 172117-4 BRUSH, 17" STRATA GRIT
4.4 172117-5 BRUSH, 17" DYNA-SCRUB 500GR
4.5 172117-6 BRUSH, 17" SCRUB-GRIT2 120GR

OPTIONAL BRUSHES



Page 3Parts Manual - E17/E20 Floor Scrubber - Brush Drive

E20 Main Assembly



Page 4Parts Manual - E17/E20 Floor Scrubber - Brush Drive

E20 Main Assembly BOM

ITEM PART NO. REQ'D DESCRIPTION
1 172010 1 HOSE, CLEAR VAC W/ 45 CUFF
2 172018 1 SOLUTION TANK LID ASSY
3 172100 1 BRUSH DECK ASSY 20"
4 172120-2 1 20" PAD DRIVER
5 172150 1 SQUEEGEE LIFT MECH ASSY
6 172159 1 FILTER, FILL PORT, ES1720
7 172270 1 SQUEEGEE, 34" (860)
8 450076 1 CLAMP-CRIMP 185R SS
9 711118 1 SCR-ST-A 10 X .75 SS

10 711374 3 NUT-NYLOC 5/16-18
11 711523 3 WSR-WAVE .37X .68 X .08
12 711569 1 WSR-FLT .390 X .880 X .062 NYL
13 711575 3 WSR-FLT .31x.75x..06ST
14 712081 3 SHOULDER BLT 5/16-18 X 3/8 X .75
15 712143 1 BLT-SHLD 3/8 X 2.0, 5/16-18
16 712301 3 WSR-FLAT .37 X .87 X .06
17 715920 2 DECAL, E20
18 740164-1 1 JUMPER CABLE ASSY, RED 4G 12"
19 747649 1 CABLE ASSY, BATTERY E17
20 956712 2 BATTERY, 12V 115AH

20G 956100 2 GEL BATTERY 12V 100AH
21 172001BD-121 1 E20 BRUSH DRV MAIN ASSY-120V CHARGER

21CE 172001BD-231 1 E20BRUSH DRV BASE ASSY-230V CHARGER
22 715914W 1 DECAL, MINUTEMAN W/SWOOSHES, WHITE
23 172008 1 SOLUTION TANK LID
24 172123 1 CHAIN, BEADED SS W/ EYELETS
25 712145 1 SCR-MC 6-32 X .37 PPH SS

BILL OF MATERIAL

ITEM PART NO. DESCRIPTION
4.1 172120-1 BRUSH, 20" NYLON
4.2 172120-3 BRUSH, 20" POLY GRIT
4.3 172120-4 BRUSH, 20" STRATA GRIT
4.4 172120-5 BRUSH, 20" DYNA-SCRUB 500GR
4.5 172120-6 BRUSH, 20" SCRUB-GRIT2 120GR

OPTIONAL BRUSHES



Page 5Parts Manual - E17/E20 Floor Scrubber - Brush Drive

Brush Drive Base Assembly



Page 6Parts Manual - E17/E20 Floor Scrubber - Brush Drive

ITEM PART NO. REQ'D DESCRIPTION ITEM PART NO. REQ'D DESCRIPTION
1 172002 1 E17 BD CHASSIS ASSY 28 711507 2 WSR-FLAT .37 X 1.12 X .06

1A 172002-1 1 E20 BD CHASSIS ASSY 29 711508 2 WSR-FLAT .44X 1.0X.08
2 172012 1 BATTERY TRAY ASSY 30 711519 3 WSR- FLAT .25 X 1.01 X .06
3 172016 1 E1720 BD HANDLE ASSY 31 711523 1 WSR-WAVE .37X .68 X .08
4 172032 1 LIFT PEDAL WMT 32 711543 1 WSR-HELICAL #10
5 172050 1 VAC MOTOR ASSY 33 711544 9 WSR-HELICAL 1/4
6 172055 1 BKT, VAC AREA INSIDE COVER 34 711546 6 WSR-HELICAL 3/8
7 172070-120 1 ELEC BOX BD ASSY 120V 35 711575 6 WSR-FLT .31x.75x..06ST
8 172073 1 BD ELEC BOX COVER ASSY 36 712041 1 BLT- SHLDR 1/4-20 X .44 X .37
9 172085 2 KNOB, 3/8-16 STUD, 3 LOBE 37 712301 6 WSR-FLAT .37 X .87 X .06
10 172112 1 SOL CONTROL ASSY 38 712312 2 WSR-FLAT .187 X 1.25
11 172129 1 BKT, PWR CORD MOUNT 39 712562 2 BOLT-HH 1/4-20X3/4 SS
12 172157 1 LIFT PEDAL STOP ASSY 40 712758 2 WSR-HELICAL 1/4 SS
13 172179 1 CHARGER INLET ASSEMBLY 41 712800 1 SCR-MC 10-24 X .25 ST PL
14 172184 1 FOAM COVER, REAR 1 42 712810 5 SCR-MC 10-24 X .37 ST PL
15 172185 1 FOAM COVER, REAR 2 43 713042 4 BLT-HH 3/8-16 X 1 #5
16 172187 1 FOAM COVER, FRONT 2 44 715029 1 DECAL-NAME PLATE SERIAL
17 210142 1 PEDAL PAD 45 715047 1 DECAL-CLEAR LAMINATE 2X3
18 260203 1 WIRE GRIP HOSE CLAMP 46 715950 1 LABEL, PATENT NUMBERS
19 293080 1 STRAIN RELIEF-HEYCO 1207 47 717025 1 WSR-FLAT 13/16ID X 1.25 X .08
20 342440 1 FITTING, TEE 3/4MPT 1/2BARB PP 48 760592 1 KNOB, OVAL TAPERED
21 430156 1 HOSE, 1/2 X 42 CLEAR 49 809443 1 CLIP-WIRE & CORD
22 450093 2 CRIMP CLAMP 3/4" STEPLESS 50 172001BASE 1 ES1720 BASE ASSY
23 710178 10 SCR-MC 1/4-20 X .50 TRUSS STPL 51 172115 1 SOL CNTRL LEVER ASSY
24 710380 5 SCR-MC  RD HD 1/4-20 X .75 STL PL 52 172122 1 NUT, PUSH-ON WSR CAP, 3/16
25 710985 2 SCR-SC 3/8-16 X .62 ST PL 53 172069 1 ROD, SOL. CTRL, ES1720
26 711379 2 NUT, FLANGED WIZZ 5/16-18 54 172062 1 YOKE, 3/16 CLEVIS, 10-32,  LONG
27 711504 2 WSR-FLAT 1/4 ID SS

BILL OF MATERIAL - 172001BD-120/230/121/231

Brush Drive Base Assembly BOM



Page 7Parts Manual - E17/E20 Floor Scrubber - Brush Drive

E17/20 Base Assembly

ITEM PART NO. REQ'D DESCRIPTION
1 172013 1 SOL TANK ASSY, E1720
2 172014 1 REC TANK ASSY
3 172144 1 PANEL, FRONT 1720
4 711504 3 WSR-FLAT 1/4 ID SS
5 711543 4 WSR-HELICAL #10
6 712041 1 BLT- SHLDR 1/4-20 X .44 X .37
7 712312 4 WSR-FLAT .187 X 1.25
8 712565 2 SCR-MC 1/4-20X.63 SS TR HD
9 712757 1 WSR - HELICAL #10 SS
10 712758 2 WSR-HELICAL 1/4 SS
11 712812 4 SCR-MC 10-24 X .62 PPH ST PL
12 712822 1 SCR-MC TR HD 10-24 X .50 SS

BILL OF MATERIAL - 172001BASE



Page 8Parts Manual - E17/E20 Floor Scrubber - Brush Drive

Chassis Assembly



Page 9Parts Manual - E17/E20 Floor Scrubber - Brush Drive

ITEM PART NO. REQ'D DESCRIPTION
1 70-516-16 2 BLT-CAR 5/16-18 X 1.00
2 172020 1 MAIN FRAME WMNT, ES1720
3 172024 2 WHEEL BRACKET, ES1720
4 172025 1 DECK LIFT ASSY
5 172030 1 BAR, UPPER DECK LIFT W/ BUSH
6 172035 1 WHEEL ROD, ES1720
7 172038 4 BEARING BLOCK
8 172039 1 BEARING BLOCK PLATE
9 172064 1 SOLUTION VALVE ASSY

10 172110 1 DECK SWITCH ASSY
11 172167 2 CASTER, 3-1/2 POLYURETHANE
12 172130 2 WHEEL 8 X 2.0 X .5 BORE, E17

12A 172265 2 WHEEL, 8 X 2 X .5, 75A, E20
13 260041 2 OILITE FLANGE BUSHING
14 711374 3 NUT-NYLOC 5/16-18
15 711504 12 WSR-FLAT 1/4 ID SS
16 711592 2 WSR-FLAT .50 X .9 X .075 NYL
17 711809 1 COTTER PIN, 1/8 X 1.0
18 712081 1 SHOULDER BLT 5/16-18 X 3/8 X .75
19 712140 4 WSR-HELICAL 5/16 SS
20 712301 3 WSR-FLAT .37 X .87 X .06
21 712562 12 BOLT-HH 1/4-20X3/4 SS
22 712575 4 BLT-HH 5/16-18 X .75 SS
23 712758 14 WSR-HELICAL 1/4 SS
24 712760 4 WSR-FLAT .56X1.06X.04 SS
25 712761 2 WSR-FLAT .28 X 1.25 X .059SS
26 712772 6 WSR-FLAT .344 x .75 x .06 SS
27 713007 4 BLT-HH 1/4-20 X 2 #5
28 809444 1 CLIP-CORD

BILL OF MATERIAL - 172002 / 172002-1

Chassis Assembly BOM



Page 10Parts Manual - E17/E20 Floor Scrubber - Brush Drive

Solution Valve Assembly

ITEM PART NO. REQ'D DESCRIPTION
1 172063 1 BKT, SOL VALVE MOUNT
2 172158 1 HOSE, 1/2"ID X 7.5"  NYLOBRAID
3 320265 1 FITTING DUBL 3/8HBx3/8MPT
4 383347 1 CRIMP CLAMP 1/2 HOSE SS 185R
5 711512 2 WSR-FLAT .75X1.37X.08
6 711513 1 WSR-FLAT .69 X 1.06 X .03 SS
7 809415 1 VALVE, 3/8 FPT, 45 OPEN/CLOSE
8 827008 1 FITTING, 3/8 MPT 1/2 HOSE

BILL OF MATERIAL - 172064



Page 11Parts Manual - E17/E20 Floor Scrubber - Brush Drive

Solution Tank Assembly

ITEM PART NO. REQ'D DESCRIPTION
1 172003 1 SOLUTION TANK, ES1720
2 172080 1 HANDLE MOUNT ASSY, LEFT
3 172082 1 HANDLE MOUNT ASSY, RIGHT
4 260579 2 TOOL CLIP, 1.5" HOSE
5 342438 1 FITTING, 1/2 MPT 1/2 HB BRASS
6 711507 4 WSR-FLAT .37 X 1.12 X .06
7 711546 4 WSR-HELICAL 3/8
8 711550 4 WSR NYLON .25 ID X .75 OD
9 712146 4 SCR-SC BHCS 1/4-20 X .37 SS
10 712822 4 SCR-MC TR HD 10-24 X .50 SS
11 713041 4 BLT-HH 3/8-16 X 3/4 #5

BILL OF MATERIAL - 172013



Page 12Parts Manual - E17/E20 Floor Scrubber - Brush Drive

Lift Pedal Stop Assembly

ITEM PART NO. REQ'D DESCRIPTION
1 172036 1 BKT, PEDAL STOP
2 172065 1 CLIP, FOR 1/2" ID HOSE
3 710493 2 SCR-MC 4-40 X .75 PAN HD
4 710530 2 SCR-MC FL HD 8-32 X .50 BRS
5 711428 2 NUT-HEX 4-40
6 712326 2 WSR-INT LOCK #4
7 747603-2 1 SWITCH ASY, MICRO ROLLER W/PACK/CONDUIT

BILL OF MATERIAL - 172157



Page 13Parts Manual - E17/E20 Floor Scrubber - Brush Drive

Recovery Tank Assembly



Page 14Parts Manual - E17/E20 Floor Scrubber - Brush Drive

Recovery Tank Assembly BOM

ITEM PART NO. REQ'D DESCRIPTION
1 172004 1 ES1720 RECOVERY TANK
2 172005 1 ES1720 VACUUM MANIFOLD
3 172007 1 ES1720 LID
4 172011 1 HOSE, PINCH-OFF W/ CAP, 36"
5 172017 1 GASKET, LID
6 172049 1 HINGE, RECOVERY TANK
7 172067 1 REC TANK CABLE ASSY 11.625
8 172132 1 SCREENED FLOAT
9 260203 1 WIRE GRIP HOSE CLAMP

10 711210 2 BLT-HH 1/4-20 X 1.25 STPL
11 711212 1 BLT-HH 1/4-20 X 1.50 STPL
12 711379 1 NUT, FLANGED WIZZ 5/16-18
13 711519 6 WSR- FLAT .25 X 1.01 X .06
14 711544 3 WSR-HELICAL 1/4
15 712565 3 SCR-MC 1/4-20X.63 SS TR HD
16 712758 3 WSR-HELICAL 1/4 SS

BILL OF MATERIAL - 172014



Page 15Parts Manual - E17/E20 Floor Scrubber - Brush Drive

Handle Assembly

IT EM P ART  NO . REQ 'D DES CRIP T IO N
1 172006 1 E S 1720 HA NDLE
2 172053 1 B A IL P LA TE  W M T RH
3 172054 1 B A IL P LA TE  W M T LH
4 172057 2 E S 1720 LE A F  S P RING
5 172059 1 E S 1720 B A IL,  HA NDLE
6 172074 2 S P A CE R, 5/16O D X 17G A , A LUM
7 270143 2 HA NDLE  P IV O T JA W
8 710353 4 S CR-M C RD HD 10-32 X .37 S TL
9 710493 2 S CR-M C 4-40 X .75 P A N HD

10 711310 4 NUT, HE X 10-32 S T P L
11 711350 2 NUT-NY LO C 10-32
12 711428 2 NUT-HE X 4-40
13 711503 6 W S R, F LA T#10
14 711543 4 W S R-HE LICA L #10
15 712320 2 W S R-NY LO N .22 X .45 X .04
16 712326 2 W S R-INT LO CK  #4
17 712830 10 S CR-M C 10-24 X .62 S TLZ TR HD
18 747603-1 1 S W ITCH A S Y , M ICRO  RO LLE R W /P A CK /CO NDUIT
19 747632 1 CA B LE  A S Y , 5 CO ND 18G  CO NS O LE

BIL L  O F  M AT ERIAL  - 172016



Page 16Parts Manual - E17/E20 Floor Scrubber - Brush Drive

Battery Tray Assembly

ITEM PART NO. REQ'D DESCRIPTION
1 172116 1 ES1720 BATTERY BOX
2 172213 1 BKT, SPACER FOR BATTERIES
3 260224 1 18" HOSE
4 320271 1 NOZZLE BODY-ELBOW
5 320272 2 NOZZLE BODY LOCKNUT
6 320273 1 HOSE SHUT-OFF CLAMP
7 710178 2 SCR-MC 1/4-20 X .50 TRUSS STPL
8 711575 2 W SR-FLT .31x.75x..06ST
9 828490 1 CRIMP CLAMP 140R

BILL OF MATERIAL - 172012



Page 17Parts Manual - E17/E20 Floor Scrubber - Brush Drive

Electrical Box Assembly



Page 18Parts Manual - E17/E20 Floor Scrubber - Brush Drive

Electrical Box Assembly BOM

ITEM PART NO. REQ'D DESCRIPTION
1 172077 1 ELEC BOX-BOT HALF WMT
2 172088 1 ELEC BOX-TOP HALF WMT
3 172107 1 BKT, UPPER BUSHING MOUNT
4 172128 1 BKT, LOWER BUSHING MOUNT
5 172141 1 VAC SWITCH ASSY
6 172149 1 CABLE ASSY, SQUEEGEE LIFT
7 172152 1 VAC LEVER WMT
8 172188 1 FOAM TAPE, 1/2" SQ X 16.5"
9 670093 1 SPRING, COMPRESSION

10 710178 5 SCR-MC 1/4-20 X .50 TRUSS STPL
11 711372 2 NUT-NYLOC 8-32 STL ZINC
12 711383 2 NUT-HEX CLR LOC 5/16-18
13 711429 6 NUT-HEX 1/4-28 JAM STL Z
14 711503 2 WSR, FLAT#10
15 711505 5 WSR-FLAT 1/4
16 711508 1 WSR-FLAT .44X 1.0X.08
17 711516 2 WSR- FLAT .31 X 1.25 X .05
18 711544 5 WSR-HELICAL 1/4
19 712757 2 WSR - HELICAL #10 SS
20 712810 6 SCR-MC 10-24 X .37 ST PL
21 717018 2 NUT-NYLOC M6 X 1.0
22 717022 2 BOLT-HH M6X1.0 X 20
23 742748 3 CIRCUIT BREAKER BOOT
24 747630 1 ELEC PANEL ASSY, E1720BD
25 747637 1 WIRE ASY, MACHINE-BATTERY E1720
26 762084 1 SPRING-EXT
27 762400 1 HEYCO BUSHING 2.00"
28 957745 1 CHARGER,24VDC 12A ON-BOARD 120VAC

28A 957753 1 CHARGER,24VDC 12A ON-BOARD 230VAC
29 15592033 2 CAP, SAFETY NUT COVER M8
30 90508391 1 BUSHING, CABLE GUIDE, HAKO

BILL OF MATERIAL - 172070-120/230



Page 19Parts Manual - E17/E20 Floor Scrubber - Brush Drive

Electrical Box Cover Assembly

ITEM PART NO. REQ'D DESCRIPTION
1 172181 1 ELEC BOX, COVER, WMT
2 172193 1 GASKET, CB OUTLINE
3 172194 1 GASKET, CHARGER CORD PLATE
4 715672 1 DECAL, 1720 BD ELEC BOX
5 715673 1 DECAL, 1720 BD DASHBOARD
6 715675 1 DECAL, BD CIRC BKRS
7 740216 1 VOLT METER
8 747614 1 CHARGE STATUS INDICATOR
9 747617-1 1 KEYSWITCH ASY, KEYSWITCH + WIR

BILL OF MATERIAL - 172073



Page 20Parts Manual - E17/E20 Floor Scrubber - Brush Drive

Vac Motor Assembly

ITEM PART NO. REQ'D DESCRIPTION ITEM PART NO. REQ'D DESCRIPTION
1 172045 1 VAC MOUNT W MT, ES1720 7 450095 1 CRIMP CLAMP, 1.75"
2 172048 1 HOSE, STRETCH 13" 8 711160 4 #10 X 5/8 HI-LO
3 172124 1 EDGE TRIM, .063 X 3.0, BLACK 9 711503 4 W SR, FLAT#10
4 172186 1 FOAM COVER, FRONT 1 10 715676 1 DECAL, BATT CABLE ROUTE, E1720
5 172187 1 FOAM COVER, FRONT 2 11 747607-1 1 VAC MOTOR ASY, E1720
6 172188 2 FOAM TAPE, 1/2" SQ X 16.5"

BILL OF MATERIAL - 172050



Page 21Parts Manual - E17/E20 Floor Scrubber - Brush Drive

17” Brush Deck Assembly



Page 22Parts Manual - E17/E20 Floor Scrubber - Brush Drive

17” Brush Deck Assembly BOM

ITEM PART NO. REQ'D DESCRIPTION
1 81-166-A 6 SPECIAL WASHER
2 172040 1 DECK ANGLE ADJUST WMT
3 172044 1 PLATE, MOTOR MOUNT
4 172091 1 DECK COVER WMT 17"
5 172095 1 E20 BRUSH HUB ASSY
6 172118 1 17" DECK SKIRT
7 172119 1 RETAINER, 17" DECK SKIRT
8 172216 1 HOSE-WIRE REINF 3/8 X 29"
9 210153 1 ROLLER WHEEL
10 450076 1 CLAMP-CRIMP 185R SS
11 710985 1 SCR-SC 3/8-16 X .62 ST PL
12 711354 2 NUT-ACORN 3/8-16 ST NI
13 711375 2 NUT-NYLOC 3/8-16 X 1/2 NUT
14 711380 2 NUT-NYLOC 3/8-16 NUT
15 711504 2 WSR-FLAT 1/4 ID SS
16 711507 4 WSR-FLAT .37 X 1.12 X .06
17 711575 1 WSR-FLT .31x.75x..06ST
18 711679 2 CLEVIS PIN 3/8 X 3/4
19 711809 2 COTTER PIN, 1/8 X 1.0
20 711855 1 WSR-FLT .37X1.12X.10 STL Z HARD
21 712301 2 WSR-FLAT .37 X .87 X .06
22 712565 2 SCR-MC 1/4-20X.63 SS TR HD
23 712667 2 NUT, HEX 1/4-20 NYLOC SS
24 712822 10 SCR-MC TR HD 10-24 X .50 SS
25 717024 5 BOLT-HH M8X1.25 X 20
26 717025 1 WSR-FLAT 13/16ID X 1.25 X .08
27 747600 1 MOTOR, OFFSET PM GEAR, 550W
28 90311663 1 HAKO SOL FEED NOZZLE

BILL OF MATERIAL - 172090



Page 23Parts Manual - E17/E20 Floor Scrubber - Brush Drive

20” Brush Deck Assembly



Page 24Parts Manual - E17/E20 Floor Scrubber - Brush Drive

ITEM PART NO. REQ'D DESCRIPTION
1 172040 1 DECK ANGLE ADJUST WMT
2 172044 1 PLATE, MOTOR MOUNT
3 172095 1 E20 BRUSH HUB ASSY
4 172101 1 DECK COVER WMT 20"
5 172121 1 20" DECK SKIRT
6 172125 1 RETAINER, 20" DECK SKIRT
7 172208 1 E20 BRUSH DECK PLATE
8 172216 1 HOSE-WIRE REINF 3/8 X 29"
9 210153 1 ROLLER WHEEL
10 450076 1 CLAMP-CRIMP 185R SS
11 710985 1 SCR-SC 3/8-16 X .62 ST PL
12 711354 2 NUT-ACORN 3/8-16 ST NI
13 711375 2 NUT-NYLOC 3/8-16 X 1/2 NUT
14 711380 2 NUT-NYLOC 3/8-16 NUT
15 711504 2 WSR-FLAT 1/4 ID SS
16 711507 4 WSR-FLAT .37 X 1.12 X .06
17 711575 1 WSR-FLT .31x.75x..06ST
18 711679 2 CLEVIS PIN 3/8 X 3/4
19 711809 2 COTTER PIN, 1/8 X 1.0
20 711855 1 WSR-FLT .37X1.12X.10 STL Z HARD
21 712301 8 WSR-FLAT .37 X .87 X .06
22 712565 2 SCR-MC 1/4-20X.63 SS TR HD
23 712667 2 NUT, HEX 1/4-20 NYLOC SS
24 712822 11 SCR-MC TR HD 10-24 X .50 SS
25 717024 5 BOLT-HH M8X1.25 X 20
26 717025 1 WSR-FLAT 13/16ID X 1.25 X .08
27 747600 1 MOTOR, OFFSET PM GEAR, 550W
28 90311663 1 HAKO SOL FEED NOZZLE

BILL OF MATERIAL - 172100

20” Brush Deck Assembly BOM



Page 25Parts Manual - E17/E20 Floor Scrubber - Brush Drive

E17/20 Brush Hub Assembly

ITEM PART NO. REQ'D DESCRIPTION
1 172097 1 ES1720 BRUSH HUB BASE
2 172133 1 BRUSH HUB SPACER
3 711554 3 WSR-INTERNAL LOCK 1/4 ID
4 717026 3 SCR-SC SHCS M6X1.0 X 25 STL Z
5 172096MCH 1 BASE, DRIVE HUB WITH KEYWAY

BILL OF MATERIAL - 172095



Page 26Parts Manual - E17/E20 Floor Scrubber - Brush Drive

E17 Rear Squeegee Assembly

ITEM PART NO. REQ'D DESCRIPTION
1 210023 1 SQUEEGEE CASTING ASY
2 210024 1 SQUEEGEE MOUNT BKT
3 210065 1 SQUEEGEE BLADE 200 GUM
4 430074 6 ADJUSTING NUT 17B/E
5 430076 2 NYLON SQUEEGEE INSERT
6 430085 2 SQUEEGEE BUMPER WHEEL
7 712517 4 SCR-MC 8-32 X 1"  ST PL - PH
8 831400 2 WHEEL ASSY

BILL OF MATERIAL



Page 27Parts Manual - E17/E20 Floor Scrubber - Brush Drive

E20 Rear Squeegee Assembly

ITEM PART NO. REQ'D DESCRIPTION ITEM PART NO. REQ'D DESCRIPTION
1 172074 2 SPACER, 5/16OD X 17GA, ALUM 12 172274 1 EDGE TRIM 5/16 X 10" BLACK
2 172234 1 LEVER, 90535758 13 430322 2 BUSHING .435 X .625 X .50
3 172235 1 SQUEEGEE WMT, 34" (860) 14 712772 8 WSR-FLAT .344 x .75 x .06 SS
4 172240 1 STRAP WMT, FRONT LEFT 15 712773 2 WSR FLAT .438 X 1.25 X .07 SS
5 172241 1 STRAP WMT, FRONT 16 11039567 6 BLT-HH M8 X 25 SS DIN933
6 172245 1 STRAP WMT, REAR 17 11175494 2 SCR-MC M5 X 25 SS DIN7985
7 172246 1 STRAP WMT, REAR 18 11518313 1 BLT-EYE M5 X 40 SS
8 172250 2 SQUEEGEE CASTER ASSY 19 12022430 1 NUT-HEX M5 SS DIN934
9 172271 1 BUMPER, 34" SQG 20 12040283 2 NUT-HEX M5 NYLOC SS DIN985
10 172272 1 FRNT SQG BLADE 34", 1/8 PU 21 17133026 2 KNOB, M10 STAR HANDLE

10A 172282 1 SQUEEGEE, FRONT BLADE 34", 1/8 LINATEX 22 90336637 2 WHEEL, 3.15OD
11 172273 1 REAR SQG BLADE 34", 1/8 PU 23 90513631 1 PIN, THD 90513631

11A 172283 1 SQUEEGEE, REAR BLADE 34", 1/8 LINATEX

BILL OF MATERIAL - 172270



Page 28Parts Manual - E17/E20 Floor Scrubber - Brush Drive

E17 Squeegee Mechanism Assembly

ITEM PART NO. REQ'D DESCRIPTION
1 172171 1 SQUEEGEE MECH WMT
2 172173 1 BKT, MAIN SQUEEGEE HINGE
3 172175 1 BKT, STANDOFF
4 260579 1 TOOL CLIP, 1.5" HOSE
5 430073 1 GASKET DIE CUT PS BACK
6 710530 2 SCR-MC FL HD 8-32 X .50 BRS
7 711504 3 WSR-FLAT 1/4 ID SS
8 711678 1 CLEVIS PIN 3/8 X 2-1/4
9 711809 1 COTTER PIN, 1/8 X 1.0

10 712301 1 WSR-FLAT .37 X .87 X .06
11 712562 3 BOLT-HH 1/4-20X3/4 SS
12 712665 2 NUT-HEX 1/4-20 SS
13 712758 3 WSR-HELICAL 1/4 SS

BILL OF MATERIAL - 172170



Page 29Parts Manual - E17/E20 Floor Scrubber - Brush Drive

E20 Squeegee Mechanism Assembly

ITEM PART NO. REQ'D DESCRIPTION ITEM PART NO. REQ'D DESCRIPTION
1 172134 1 BKT, MAIN SQUEEGEE HINGE 13 711678 3 CLEVIS PIN 3/8 X 2-1/4
2 172155 1 SQUEEGEE MOUNT WMT 14 712147 1 ROD-THD 5/16-18 X 3.5 SS
3 172196 1 SQ TOP LINK W/ BUSHING 15 712148 1 CLEVIS PIN, 1/2 x 2.25 W/ HOLE
4 172197 1 SQ BOT LINK W/ BUSH 16 712157 2 NUT- WING 5/16-18 SS
5 172261 1 TORSION SPRING 17 712562 2 BOLT-HH 1/4-20X3/4 SS
6 260579 1 TOOL CLIP, 1.5" HOSE 18 712665 2 NUT-HEX 1/4-20 SS
7 430051 1 RETURN SPRING-3.00" 19 712680 1 NUT-HEX 5/16-18 SS
8 710530 2 SCR-MC FL HD 8-32 X .50 BRS 20 712683 2 NUT, HEX 5/16-18 NYLOC SS
9 711504 2 WSR-FLAT 1/4 ID SS 21 712758 2 WSR-HELICAL 1/4 SS
10 711515 3 WSR-FLAT .406 X .812 X .0625 22 712760 3 WSR-FLAT .56X1.06X.04 SS
11 711523 3 WSR-WAVE .37X .68 X .08 23 712772 2 WSR-FLAT .344 x .75 x .06 SS
12 711592 2 WSR-FLAT .50 X .9 X .075 NYL 24 3400125 2 PIN-COTTER 3/8 RUE RING

BILL OF MATERIAL - 172150



Wiring Diagrams







M inu te m a n  In te rn at io n al  M ad e  Sim ple  C om m e rc ia l  L im ite d  W a rra n ty  
 
M in u te m an  In te rn at io n al, I nc .  wa rran ts  to  th e  orig in a l p urc ha se r/u ser th a t th e  p ro du c t  is  fre e  f rom  d ef e c ts  in  
wo rkm a ns hip  a nd  m a te rials  u n de r n o rm al u se . M inu te m a n wil l,  a t i ts  op tio n,  re pa ir or rep lace  w it ho u t ch arg e , p a rts  
th a t fa il  un d er no rm a l us e an d  se rv ice  wh en  o p e rat ed  a n d m ain ta ine d  in a ccord a nce  with  th e  a p plicab le o pe ra tion  
a nd  in s tru c tio n m an u a ls .  A l l wa rra nt y c laim s  m ust  b e su bm itt ed  t hro u gh  a n d ap p rove d  b y  fa c to ry  a ut ho rized  re p air 
s ta tio ns .  
 
Th is  w arra n ty  do e s  no t a pp ly  t o n o rm al we ar,  or to  it em s  w ho se  li fe  is  d ep e nd e nt  o n  t he ir u se  a n d ca re,  su ch  a s  
b elts ,  c ord s , switch e s , ho se s , rub b er p art s , e le c trical m otor co m po n en ts  o r a dju s tm e n ts . P a rt s  m a n uf ac tu red  b y  
M in u te m an  are  co ve red  b y  a n d su bje c t t o th e wa rran tie s  a nd /o r g u ara n te es  of  th e ir m an u fa c tu re rs . P le ase  co n ta c t 
M in u te m an  f or pro ce d ure s  in  wa rra nt y  c laim s  a g ain s t th ese  m a n uf ac ture rs . 
 
S pe c ia l w arning to  purc has e r -- U se  of  rep lace m e nt  fi lt ers  a n d /o r p re fi l te rs  no t m a n ufac t ure d  by  M inu te m a n o r i ts  
d es ig na te d  l icen se es , w il l  vo id  a l l wa rran tie s  e xpre sse d or im p l ie d . A  po te n tial  h e alth  h a zard  e x is t s  wit ho u t o rigin al 
e qu ipm e n t re p la ce m e nt .  
 
A l l wa rran te d  i te m s b e com e  t he  so le pro p ert y  o f M inu te m a n  o r i ts  o rigin al m a n uf ac tu re r, wh iche ve r th e  ca se m ay be . 
 
M in u te m an  disc la im s a ny  im plied  wa rran ty ,  inc lu d in g  th e  w arra n ty  o f m e rcha n ta bi l it y  a n d th e wa rra nt y  o f fi tn ess  fo r a  
p art icu lar pu rp os e.  M in u te m an  a ssu m es n o resp o ns ib il i ty  f or an y  sp e c ia l, in c ide n ta l or con se qu e nt ia l d a m ag e s . 
 
Th is  l im it ed  w arra n ty  is  ap p lica b le  o n ly  in  t he  U .S .A.  a n d Ca na d a,  a n d is  ex te n de d  o nly  t o th e orig in a l u ser/ pu rch ase r 
o f t his  pro d uc t . Cu s to m e rs  o ut s id e  t he  U .S .A . a n d Ca n ad a  sh ou ld  co nt ac t  th e ir lo ca l dis trib utor fo r e xp o rt w arra n ty  
p olic ies .  Min u te m an  is  n ot  re spo n s ib le fo r co s ts  o r re pa irs  p erf orm e d  b y pe rso ns  ot he r th a n t ho se  sp ec ifica lly  
a utho rized  b y  Min u te m an . T his  w arra n ty  d oe s  n ot  a pp ly  to  da m a g e f rom  t ran sp o rta tion , a l te rat io n s  b y  un a ut ho rized  
p erso n s , m isu se o r a b use  o f th e e q uip m e nt , us e o f n on -co m pa tib le ch e m ica ls , o r da m a ge  to  p rop e rty , o r lo ss  o f 
inco m e  d ue  to  m a lf un c tio ns  of  th e  p rod u c t.  
 
If  a  d if ficu lt y de ve lo p s  w it h th is  m ach ine , you  sh o uld  co n ta c t t he  d e ale r fro m  w h om  it  wa s  p u rcha se d . 
 
Th is  w arra n ty  give s  yo u  sp e c if ic  leg a l righ ts ,  a n d yo u m a y h ave  ot he r rig h ts  wh ich  vary  fro m  s t at e to  s ta te . S om e  
s ta te s  d o n o t a llo w the  e xc lu s io n  or l im ita tion  o f sp ec ia l,  in c id en ta l or co n seq u en tia l d a m ag e s , o r lim ita tio ns  o n h o w 
lon g  a n im p l ied  w arra n ty  la s ts , so th e ab o ve exc lu s io n s  a nd  l im it a tion s  m a y n o t a p ply  t o yo u .  
 
Cord  E lectr ic  G roup … … … . Th ree  ye ars  p art s , two  ye ars  la b or,  n in e ty  d a ys  tra vel (N o t t o exce e d two  h o urs ) 

      Ex cep t io n s… … … . P ort -A -S crub , on e  ye ar pa rts ,  s ix m on th s  la b or 
MP V  13 , on e  ye ar pa rts  
V -14 , on e  ye ar pa rts ,  o ne  ye a r lab o r 
MP V  14  a n d 18 , tw o ye a rs  p a rt s , on e  yea r la b or 
Ra p id A ir b lo w er,  o ne  ye ar pa rts ,  o n e ye a r lab o r 
E xp los io n -P ro o f Va cu u m , o n e ye a r p art s , on e  yea r la b or 

                                                         X 1 2 an d  X 1 2H , on e  yea r p a rts ,  o ne  ye ar la b or 
                                                         TR S  1 4 , o n e yea r p a rts , on e  ye ar la b or 
Ba tte ry O perate d G ro up… .. Th ree  ye ars  p art s , two  ye ars  la b or,  n in e ty  d a ys  tra vel  

(No t to  e xce e d  tw o ho u rs ) 
             E xc ep tio n s … … S we e pe rs , on e  ye ar pa rts ,  o ne  ye a r lab o r, n ine ty  da ys  t rave l  

(No t to  e xce e d  tw o ho u rs ) 
 
In ternal C om bustion  G roup … .O n e  ye ar pa rts ,  o ne  ye ar lab o r, n ine ty  d a y  tra ve l  

     (N o t t o exce e d two  h o urs ) 
 
Ba tte ry C hargers… … … … … … . ..O n e  ye ar rep lace m e nt  
Re p lacem ent P arts… … … … … ..N in e ty  d a ys  
Ba tte rie s… … … … … … … … … … .0 -3 m on th s  re p la ce m e nt , 4 -1 2 m on th s  p ro -rat e 
P o lypropylene P lastic Tanks… Te n  yea rs ,  n o ad d it io n al la bo r 
 
 
 
 

1 4N 8 45  U .S .  R ou te  2 0  P ing re e gro ve,  IL  60 1 40  
P h on e : 8 0 0-2 3 7-3 1 92  

E -M a il:  w w w .m inutem anin t l.com  
A  M em b er o f th e  H ak o  G ro u p  

 

988720
Rev F 11/08


	Table of Contents
	E17 Main Assembly 
	E17 Main Assembly BOM 
	E20 Main Assembly 
	E20 Main Assembly BOM 
	Brush Drive Base Assembly 
	Brush Drive Base Assembly BOM 
	E17/20 Base Assembly 
	Chassis Assembly 
	Chassis Assembly BOM 
	Solution Valve Assembly 
	Solution Tank Assembly 
	Lift Pedal Stop Assembly 
	Recovery Tank Assembly 
	Recovery Tank Assembly BOM 
	Handle Assembly 
	Battery Tray Assembly 
	Electrical Box Assembly 
	Electrical Box Assembly BOM 
	Electrical Box Cover Assembly 
	Vac Motor Assembly 
	17" Brush Deck Assembly 
	17" Brush Deck Assembly BOM 
	20" Brush Deck Assembly 
	20" Brush Deck Assembly BOM 
	E17/20 Brush Hub Assembly 
	E17 Rear Squeegee Assembly 
	E20 Rear Squeegee Assembly 
	E17 Squeegee Mechanism Assembly 
	E20 Squeegee Mechanism Assembly 
	Wiring Diagrams 

	Copy of Copy of 988720 - Parts Manual -  E1720 Floor Scrubber - REV Eone.pdf
	Table of Contents
	E17 Main Assembly 
	E17 Main Assembly BOM 
	E20 Main Assembly 
	E20 Main Assembly BOM 
	Brush Drive Base Assembly 
	Brush Drive Base Assembly BOM 
	E17/20 Base Assembly 
	Chassis Assembly 
	Chassis Assembly BOM 
	Solution Valve Assembly 
	Solution Tank Assembly 
	Lift Pedal Stop Assembly 
	Recovery Tank Assembly 
	Recovery Tank Assembly BOM 
	Handle Assembly 
	Battery Tray Assembly 
	Electrical Box Assembly 
	Electrical Box Assembly BOM 
	Electrical Box Cover Assembly 
	Vac Motor Assembly 
	17" Brush Deck Assembly 
	17" Brush Deck Assembly BOM 
	20" Brush Deck Assembly 
	20" Brush Deck Assembly BOM 
	E17/20 Brush Hub Assembly 
	E17 Rear Squeegee Assembly 
	E20 Rear Squeegee Assembly 
	E17 Squeegee Mechanism Assembly 
	E20 Squeegee Mechanism Assembly 
	Wiring Diagrams 




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages false
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /sRGB
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Remove
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 600
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.00000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 600
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.00000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [600 600]
  /PageSize [595.276 420.945]
>> setpagedevice




